

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17481

No. T5/922/2021-22/RNK-TVPM

Date: 03.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:I-KL-KHYL-ENB-9001, Karode.

Amount:1416/-	Invoice No. 4566	Invoice Date: 03.01.2024

To M/s Karakkattil Projects & Infrastrucure Pvt Ltd.

	TEST RESULTS			
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
KHYL-9001	M_{20}	02.12.2023	450	20.00
KHYL-9001	M_{20}	02.12.2023	490	21.78
KHYL-9001	M_{20}	02.12.2023	450	20.00

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE MANAGER AND THE STREET AND THE S

Regional Engineer

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17482

No. T5/922/2021-22/RNK-TVPM

Date: 03.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:I-KL-KHYL-ENB-9156, Kutumpuram.

Amount:1416/-	Invoice No. 4566	Invoice Date: 03.01.2024		

To M/s Karakkattil Projects & Infrastrucure Pvt Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
CYKZ - 9156	M_{20}	24.12.2023	540	24.00
CYKZ - 9156	M_{20}	24.12.2023	500	22.22
CYKZ - 9156	M_{20}	24.12.2023	440	19.56

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

* THEN WANTHER OFFI



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17483

Ham James

No. T5/922/2021-22/RNK-TVPM

Date: 03.01.2024

Ref:- Your request letter 01.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Pro.no.102/23,Renovation of Kannumammoodu Kuttithanni road in ward 12.

Amount:472/-	Invoice No. 4568	Invoice Date: 03.01.2024

To The Assistant Engineer LSGD Section,

Athiyannoor Grama panchayath.

	TEST RESULTS			
Identification of the cube		Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{20}	26.12.2023	510	22.67

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE THE PROPERTY OF THE PROPER



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17484

How Jason &

No. T5/922/2021-22/RNK-TVPM

Date: 03.01.2024

Ref:- Your request letter no. AB-202/AE/ATR/2023-24 dtd.01.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Pro.no.44/24 Completion of construction of drain in Adimalathura Beach road.

Amount:472/-	Invoice No. 4567	Invoice Date: 03.01.2024

To The Assistant Engineer Athiyannoor Block Panchayath.

TEST RESULTS				
Identification of the cube		Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{20}	26.12.2023	430	19.11

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

HERWASH KENDON HERWASH



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17485

No. T5/922/2021-22/RNK-TVPM Date: 03.01.2024

Ref:- Your request letter no.AEXO/Nirmithi/cube/02.01.2024.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Construction of "Arcon Exotica" Near Kims.

Amount:1416/-	Invoice No. 4569	Invoice Date: 03.01.2024

To M/s Arcon Home Builders Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
A1	M ₃₀	05.12.2023	890	39.56
A1	M ₃₀	05.12.2023	860	38.22
A1	M_{30}	05.12.2023	810	36.00

Test conducted by:

Verified by:

Signature:

Signature:

COUNTER SIGNED AND ISSUED